TO THE CUSTOMER:

Alexander Manufacturing Company is happy to
add your name to our growing list of AMCO
Model 800 Farm Tractor Dozer Customers.
This dozer was designed for general farm main-
tenance work with tractors of 60 to 85 horse-
power. This dozer can be raised and lowered
by a Heavy Duty 32" to 4'" bore ASAE Stand-
ard 8"" Stroke hydraulic cylinder.

This operator's manual was prepared for your
convenience. The mounting instructions will
save you considerable time and effort in mount-
ing the dozer on vour tractor. The instructions
on adjusting and operating the dozer will help
you obtain the maximum benefit from the many
features designed into your AMCO Model 800
Farm Tractor Dozer. Please read this opera-
tor's manual for your benefit.

Sincerely yours,

A MMEnuhcturing Company






TABLE OF CONTENTS

Model BO0 Dozer Blade —
Straight, Tt and Angle .. ..........,.

F"l’ LIIt"'|r'|rI'|IIILIL
Attaching To Tmotor Instructions, ., .., F e e e TR iy

Instructions for Operation and Adjustment of the
Madel 800 Farm Tractor Doger | ,

Muintenance Inatructions . ... . .

--------- TETEN RN NN NN EE AR

ACCESSORIES
E'“hﬂ“k.-,.,.....a.a ......... AR RN N RN N NN N A LR RN

ATTACHING KITS

Parta List and Attaching Instructions lof
The IH 10 (HC 708, 8308), . ... ... ... ..

Parts List and Attaching Instructions for
thHlHll ﬂHcﬁEﬁ} """ rEEITRORARR RN RN RN R E R R R bR A

Parts List and Attaching Instructions fer
th- JD Iﬂ U'?h“ D““ 3{’1”' :’mﬂ! qﬂ.lu] *nzu}l!!!!I!IIIIIIIIIIIII

Parta List and Attaching Instructions for
the AC 30 (Allia Chalmers 190, XT 190%. ... ... ... T

Paria List and Attaching Inntructions for
l‘h' Jc 4””' I" c‘“n l','Bni Eaﬂ)r L I T O T O O O O O R

Parte List and Attaching Instructions {of

TrEITITENIRIRIN P RR R NN

Ih“Jcinu'I'ﬁ“ﬂug.iun"""""'T"'F'F'!IFTIII!FTF!IlIlFlF
Parts List and Attaching Instructions for
th .": £ 'u I. Came 930 T e o e i

Poris List and Atteching Inatruetions [ar
1hE'IFFED{Fn'dEthzqulﬂF)l'|IPIPIPIPIPIIIIIIIPIIIIIIIIIIII

Purts List and Attuching Instructions for
ihe MF 70 {Millﬂ}r Foerguaon 1100, 11309,

Paria List and Attnching Instructions for
the MF 71 (Mossey Ferguson 90, Super 90), . ....cooviniivaniisanans

Paita List and Attaching Inatiuctions for
the MM 80 (Minneapolis Moline 670, 670 Super) . ...oovvinsnnnnnnnns

Parta List and Attaching Instructions for
lhﬁﬂt gﬂ{nli”ﬁtl ﬂf 135n}llIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIP

11

12

13

14

15

16

17

18

19

20

21
22

Fig

Fig.
Fig.
Fig.
Fig.
Fig
Fig.
Fig
Fig
Fig.

Fig.

Fig

Fig.

10
i1
1z

13






002 T1300W — 3IAVIE WIZ0Q 0DWV




PARTS LIST
AMCO MODEL 800 DOZER BLADE

Ral. Part Hao,
Ha. Description Humber Req,
1 Blade, Mold Board 1578 i
2 Set Screw 578 x 14 NC 10157 i
3 Mold Board - Edge — 6719 1
4 Plow Bolt 5/8B x 1% NC 10662 i
5 Lock Washer 5/8 (Plated) 11002 bl
6 Hex Nut 5/8 (Plated) HT 10668 7
7 End Plate G720 7
B Carrlage Bolt 5/8 % 1% NC (Plated) 10680 B
Lock Washer 5/8 (Plated) 11002 a
Hex Nut 5/8 NC (Plated) HT 10668 8
9 Depth Gauge 1579 2
10 Bolt-Anchor 1580 2
11 Lock Waaher 114 10192 3
12 Hey Myt 116 NC 10149 2
13 Main Frame 1645 i
14 Bearing Cap 1581 2
15 Machine Bolt % % 2 NC (Plated) HT 10670 B
16 Lock Warher % (Plated) 10061 B
17 Hex Nut % NC (Plated) HT 106649 B
i Bearing Journal 1582 1
19 Adjusting Leg 1583 1
20 Guide Sleave 1584 1
21 Gronsne Fitting 10721 3
23 Muchine Bolt 5/8 x 2 NC {Plated) 10239 2
Lock Washer 5/8 (Plated) 11002 2
Hex Nut 5/8 NC {(Plated) HT 10668 2
23 Adjusting Leg Anchor 1585 1
Teansport Bar (Not Shown) 1856 1
Tranapari Har {Mal Shown) 1457 1
Rivet 1 x 3 10099 ]
Klik Pin 4 10317 4
24 Pivat Bolt 1586 2
25 Anchor Bolt 1587 1
28 Washer (Fab.) 6751 1
27 Cut Washer 1=3/8 10229 2
28 Lock Washer 1=3/8 10673 3
20 Hex Mut 1-3/8 SAE 10088 3
kL) Angle Brackei 1580 l
3 Prame Carriage 1650 1
32 Cylinder Bracket 1651 1
Muchine Bolt % x 6 NC 10676 i
Lock Washer % (Plated) 10061 1
Hex Nut % NC (Plated) 10072 4

-E-



INSTRUCTIONS FOR ATTACHING THE AMCO MODEL 800
FARM TRACTOR DOZER TO THE TRACTOR

I. The mounting kit should already be attached to

the tractor as described in mounting kit nttach-
ing instructions.

instructions for Attaching the Asiembled Dezer
to the Traglar!

Drive the tractor's front wheeld over the "'C*
frame (Fig 1 No. 13). The tractor's {ront wheels
ahould be inaide the “C* frame and the holea in
the f(ront mount plater should be over the mount-
ing holer in the doger eacringe (rame (Fig. 1
Mo, 343 Lift the front of the cariage frame and
inmert one 5/8°° dismeter carringe ball theough
the front mount pluie ond corriope [rame mount-
ing plate. PFepoat thin procedure by placing a
bolt through the mount plate and coriage (ame
mounting plate onthe opposite side of the traetor.
Tighten the two bolts hand tight.

Lift the mear of the corrloge frame and attach it
to the rear mount hrackel that wos previously
mounted on the bacter. Use the 7/8" diameter
bolte supplied with the mounting kit for this
operation. Tighten the bolts hand tight.

Inmert flve 5/8' diameter carriopge bolis through
the left front mount plate and the carriage [rame
mounting plate and tighten these bolts hond thght.
Repest this procedure on ihe right side but be
gure and mount the sdjusting leg sncher (Fig. 1
No. 23) on the two beltx neat the upper fear
portion of the right front mount plote. The od-
justing leg and guide mloove 'I:Fiﬁ. 1 Mo. 19, 20)
phould now be mounted on the right front of the
carriage frame (Fig. 1 No. 34),

-,-

1i1. Instructions for Attaching the Partially Assembl-

ail Dazar te the Tractoar:

After the dozer has besn mounted on the tractor,
the dozer con be dissssembled ot the bearing
oaps (Fig. 1 No, 14), The carriage frame can be
laft an the troctor and the traclaer can be used
for ather joba.

Ta romount the "'C'" frame, drive (he IfRSlOF DVer
the *C' [fame. Then replace the bearing cops
and tighten all bolts securely,

I¥, Ingtructions for Attaching the Hydraulie Cyl-

indar:
Mote: The hydraulic eylinder and hoses are nod
furnished aa standasd equipment with
the AMCO Farm Tractor Dazer,

The AMCO Farm Tracior Dozer Is designed to
be ralned and lowered by an ASAE Steandard 8''
atrolke hydesulle oylinder, The cylinder should
be double acting and have a diameier of 3 io
4 inches. The rod diameter should be st jeast
oné and one hall inches. The cylinder ond hoses
must be deslgned to withstand pressures of 2500
Ibs. per square inch.

Pughing the hydroulie contrel lever forward
shauld lower the doger blade. I this raises the
blade, awap the hoses on the tractor’s hydesulic
fluid outlets. Pushing the control lever forward
ghould lower the dozer blade and pulling the lever
to the rent should mise it

CAUTION: Be sure and thoroughly tighten all

bolts befors oparating the dozor,



INSTRUCTIONS FOR OPERATION AND ADJUSTMENT
OF THE AMCO MODEL 800 FARM TRACTOR DOZER

Cutting Dapth;

The cutting depth of the dozer ia regulated by the
hydraulic oylinder, In addition to the hydraulic
cylinder, the AMCO Madel No. 800 Farm Tractor
Dozer has o &et of iwoe depth gouges (Fig. 1
Mo, 9 se stendand equipment. These depth
puuges con be used (o keep the doger from going
too deep ot the beginning of o out, Also, the
dopth gauges can be used when scraping o feed
lot or on many other dezing jobs.

The height of the depth gouge I8 regulaied by
loosening the set screws ot the upper ouiside
cornerd of the moldboard {(Fig, 1 No. 2) sliding
the depth gauge to the desired metting and tight-
ening the set screws,

Tilting tha AMCO Medel We. 800 Farm Tractor
Bozar;

The AMCO Model No. 800 Farm Tractor Doger
Blade ean be tilied about eight inches to the
right or left. Before tilting the dozer, loofen
the 1=3/8"" diameter &lide boli on the eight {roni
gorner of the carriage {mme (Fig. 1 No. 25) then
lossen the iwo plvotl bolie on the left fronl comer
of the carrloge frome (Fig. 1 No. 24} Tilt the
blade with the merew jock, located on the right
gide of the bearing journal (Fig. 1 No. 19 & 20).

CAUTION: Bs sure and thoroughly tightan the
gllde bolt and pivet balt befors

aparating the dezer,

Angle Bracket: (Fig. 1 No. 33}

The bicket can be umed o angle the dozor
te the eight or left. To mount the bracket, Lt
the dozer to the highest pesiiion. Remove the
balt that halda the moldboard to the *'C** frame
on the side you wish to mount the brackel (Fig. 1
Mo. 109, Loomen the net serewa that hold the
depth gauge in place (Fig. 1 No. 2). Swing the
moldboard out from the **C' frame and remove
the depth gauge (Fig. 1 No. 9). Ploce the nnq,ln
bracket between the mounting luges on the molds
board and replace the depth pauge aliding it up
through the holes in the angle bracket. Mount
the other end of the beacket to the “C* frame
with the anchoi bolt (Fig. 1 No, 10

It is not necessary to completely remove the
ongle bracket to change the dozer back e the
etraight ponition, Remove the aachor boll that
haldas the angle biackel to the YC' {rame. Move
the moldboard lorward and fold the sngle bracket
townid the center of the dozer. Move the mold-
board back to the “C** frame and replace ithe
anchir halt.

I1¥. Nozer Blade End Plates: (Fig. 1 No. 7)

The two end plates coan be removed from the dozer
blude or left on the doger blade. Leaving the
pluter on will help held dirt when pushing. He-
maving the plutes will aid in dirt flow when using
the deger in the tilt of angle position.

v. Transport Bar: (Fig. 1 Na, 30)

A tranapor bar 8 E!rl:!'l.l'iﬂ-bl'l with the AMCO Madel
Mumber BO0 Farm Troctor Dozer. This bat ahould
be kept in wome convenient location when not ia
uno,

Ruise the dozer blade as high as possible, Ploace
o pupport under the dozer blnde spd remove the
hydraulic eylinder, Remove one of the iwe cenler
pina [rom the transport bar. Adjust the bar to the
proper length and attech to the hydraulic cylinder
mounting holes. Reploce the pin in the contor of
the bar. Remove the support fem the dozer
blude, The transport bar will held the dozer
Blade in a ruined position Tor ransport.

The traneport bar can be removed by placing &
nupport under the dozer blade and removing the
bt



INSTRUCTIONS FOR MAINTENANCE OF THE
AMCO MODEL 800 FARM TRACTOR DOZER

Regardless of how well o plece of mechinery is
built, it needs occoslonal maintenance to keep it
aperating ot peak officiency. The AMCO Farm
Tractar Dozer is no exception, A [ew minulea
speat In maintenance will add to the life of the

dozer, We recommend good operator practices in
addition to the [sllowing periodic mamienance.

Grease the two boaring cops (Fig, 1 Mo, 14) with
i good grade of preasure gun or chassia gﬁﬁlﬂ
hut!n:urn using the dozer. The bearinga ahould then
be greased every daoy or alier every 10 hours of
o pan o

Check all bolis and make aure they afe tight be-
fore using the dorer. After the first 10 hours of
operation, the bolia should be echecked for tlght-
ness,  Aflter the (st 10 hours of oporation, the
bolte should be checked ot least every 50 houws
of aperation.

i, The AMCO Model 800 Farm Tractor Dozer is

equipped with a High Carbon Steel cutting milzu.
Should thie edge become worn the biade con
reveraed by removing the bolie and tuming the
cutting edge over

Remember, the 800 dozer ia o form tractor doger
imounted on i (afm ttactor. The ttactar and dozor
were not designed for pushing heavy brush or
fer clearing land,

Abusing the dozer could caune serious damage 1o
the dozer and tractor. AMCO will not be respons
gible for wny damage to the tractor under any
clhroumstonces.  Also, AMCO will not guarssics
any paort of any dogor thei hos been abused.

BRUSH RACK

Brush Rack: (Fig. 1 B)

The brush fack ( ig- 1 B) was desipned 1o mount
an yaur AMCO Farm Tracior Dozer's moldbond.
This rack was designed to protect your tracior
and aperator from brush ond trash. This reck will
also aid in piling brush or trash,

CAUTION: The AMCO Brush Rack was designed
to pretoct your bractor and oparator.

Brush Rack Attaching Instructions;

The brush rack wos designed (@ mount on your
AMCO Faorm Trocior Doger's moldboard. Remove
the end plates rom the dozer moldbourd and use
the ond plate balis to mount the bruih rack 1o the
o ldbonrd.






Rei.

No.

1
2
3
q
5
6
7
8

Pt

Mo.

GRS
10665
103
11002
10668

15584
10391
10436

MODEL IH 10 = ADAPTING KIT — IHC 704, 804 (riG. 2)
Na. INSTRUCTIONS FOR ATTACHING AMCO FARM

Description 5%3 TRACTOR DOZER MOUNTING KIT HO. IH-10 TO

E'mil ngth;t; 3 ki FARMALL 704 AND 004 TRACTORS
e i o

n.:*.“ EInI: «;;3:155 'I.TS,'E {F-I:.ttjdj 16 I. Attaching Front Mount Plates: (Fig. 2 No. 1)
Lock Washer 5}3 {Plated) 18 The front mount plates mount on each side of the
Hex Nut 5/8 USS (Plated) 18 tractor near the reor of the engine. The twa plates
Machine Halt 1 wre designed to mount with the four round holea on
Lock Washer 7/8 (Plaied) 1 top and toward the front of the tractor,

The plotes must be mounted in the rear ael of holes
Hux Nut 7/8 UE5 (Plated) 1 on the Farmall 806 Tractor's eide frame and in the
frant met of holes on the Farmall 706 Tractor's
side frame. Leave all bolia loose until the entire
doger has been mounted on the tractor, then tighten
all bolts ascurely.
The wmide plates are interchongeable on Farmall
706 mnd BO6 troctorm,  When mounting the dozer,
usie the upper forward sot of aquare holes for the
Formall 306 trnctor and the lower rearward aet for
the Farmall 706 teactor. A rear mount beacket is
nol regquired for kit Ne. TH-10.



Ref,
o, No.

——

= AT O T G B L B s

Purt

6789
10664
10665
11002
10668

1620

1621
10189
10035
10148

1622

s I | o -
..I.i_r nw J:_T; ey

N

iFla, 1)

MODEL IH || — ADAPTING KIT— INTERNATIONAL HARVESTER 454

N,
Deroription EnH '

Front Mounl Plate 2
Corrluge Bolt 5/8 % 1% USS (Plated) 16
Carriuge Bolt 5/8 x 2U55 (Plated) b
Lock Washer 5/8 (Platod) 18
Hex Mut 578 USS (Plated) 18
Roar Mount Bracket (Right Hond)
Rear Mount Bracket (Lelt Hand) 1
Machine Balt 7/8 & 3 USS i
Lock Washer 7/8 4

o

1

Hex Nut 7/8" USS
Machine Bolt 7/8" Dia. (Fab.)

=l

INSTRUCTIONS FOR ATTACHING FARM TRACTOR
DOZER MOUMNTING KIT MO. IH 11 TO FARMALL

656 TRACTORS

I. Attaching Rear Mount Bracket: (Fig. 3 No. 6 & 7)

The rear mount brockel mounts inside the under
l-'llrrhlitw,? near the rear of the tractor. The Long
7/8" Diameter bolt (Fig, 3 No. 11) goes theough
the top hole in the bracket and the zhort bolts
(Fig. 3 No. 8B) connect the biacket te the rear of
the Under Carriage. The Rear Mount bracket hai
i right hand and left hond. Tighten all bolia
mocurely.

Attaching Front Mount Plates: (Fig. 3 No. 1)

The front mount plaies mount on each side of the
tractor nedur the rear of the Engine. Align the
holes on the plaie wiih the holes on the tractor
frame.  The two plates are designed to mount
with the four round hales on top. Let all bolis
stay loose untll the under Corringe (Fig. 1 No, 34)
hor been attached o the front mount platesn and
then tighien all bolis securely.

O



Mo,

el s R o =] O LN G Pl

i —

MODEL JD 20 = ADAPTING KIT - John Deere 3010, 3020, 4010, 4020

Pari Mo,
No. Dorcription Rog'd
G805 Front Mount Plate 2
10665 Carringe Balt 5/8x 3 USS (Plated) 10
10664 Corrioge Boli 5/8 % 1% USS (Plated} 6
11002 Lock Washer 5/8 (Plated) 16
10668 Hex Nut 578 US5 (Ploted) 16
1603  Rear Mounit Broacket 1
6806 Mounting Pin 2
10087 Cotter Pin 1/4 = 2 2
10475  Muchine Boli 7/8 x 3% USS 2
10391 Loock Washer 778 (Plated 1
10436 Hex Nut 7/8 USS (Plaied 1
1584 Machine Boli 1

INSTRUCTIONS FOR ATTACHING AMCO FARHM
TRACTOR DOZER MOUNTING KIT NO. J0-10 TO

JOHN DEERE 3010, 3020, 4010,
AND 4020 TRACTORS

. Attaghing Roar Mount Bracker; (Fig. 4 No. &)

The rear mount brocket is designed to mount on
the front end of the tractor's swinging drawbar,
Remove ithe pull pin that holde the swinging

13-

{FiG. 4)

draowbar in place, and alide the drawbar ns far
forward as possible.  After sliding the drawbar
forward, replace the pull pin and festen the draw-
bur 6t the resr of the tracter 1o keep it from awings
ing:  Slide the rear mount brackei onio the front
of the diswbar. The smooth side of the bracket
should be on top snd the straight side should be
toward the rear of the tractor.  Inserl the two 17
dinmeter Dowel pina through the rear mount brocket
and teactor diawbar, Securs the Dowel pine with
two cotler ping (umnished with the mounting kit,

Attaching Front Mount Plates: (Fig. 4 Ne. 1)

The two front mount plates mount on each saide of
the iractor aear the moior. The iwo plates ore
designed to mount with the three round holes on
top mnd the plate inclined ferward. The plate
ahoilld be mounted using the three center sguare
holes on the 4010, and 4020 emide frame and the
wocond, fourth snd fifth sguare helea from the
front on the 3010, and 3020 aide (rame. Leave
the 5/8" dimmeter bolte looss until the ontie
dorer in mounted on the tractoer, then tighten all
bolts securely.



MODEL AC-30 = ADAPTING KIT = Allis Chalmers 190, XT190

Mo,
Dercripilon Hia'd
Front Mount FIIH a

Machine Bolt 5/8 x 2 USS5(Plated) &
Lack Washer 5/8 (Plated) 1a
Hex Nut 5/8 USS (Plated) 16
Rear Mouni Bracket 1
Muchine Boli 2
Lock Washer 7/8 {Plated) |
Hex Nut 7/8 USS (Plated) 2
Muchine Bolt 2
Lock Warher 374 (Plated) 2
Hex Nut 3/4 USS (Flated) 2
Carringe Baoli 5/8 x 1% USS (Plated) 10

.

(1. 5)

INSTRUCTIONS FOR ATTACHING AMCO FARM
TRACTOR DOZER MOUNTING KIT NO. AC:30 TO

ALLIS CHALMERS 190 AND XT190 TRACTORS

I. Attaching Rear Mount Bracket: (Fig. 5-MNe. 5)

The rear mount bracket (s designed to mount over
the front drawbar mount bracket located under and
slightly lorward of the rear tractor axle, To mount
the brackel, emove the two bolis E;:nuuy an the
trnclar and slip the rear end of the bracket over the
front deawbar mount. After aligning the bracket's
holer with the drawbar mount holes, ingerl the twa
3/4" diameter bolts furnished with the mounting kit
55'*;- S5=No. 6). Loave bolie looss unill the enilre

oEer has been mounted on the tractor, then tighten
all bolis securely.

Attaching Front Mount Plates: (Fig. 5-No, 1)

The two fropt mount plates mount on ench side of
the tractor near the maotor, The two plotes are de-
signed to mount with the three round holex on top
und the straight end to the ear. Mount each plale
using the throe holes near the rear of the tructor's
side frame. Leave the 5/8" diameter bolts (Fig, 5-
Nos, 2 & 12) loose unti] the entire dozer 18 mounted
on the tractor and then tighten all bolts securely.



Q

MODEL JC-40 = ADAPTING KIT - J. 1. Case 730, 830

Ref. Part No.
Mo, No. Dercription Rog'd
1 1595  Front Mount Plate—Right und 1
2 1596 Front Mount Plate—Leflt Hand 1
3 10670  Cap Screw 3/4 5 2 USS (Plated) A
4 10061 Lock Washer 3/4 (Plited) 10
5 10663 Cap Screw 5/8 x 2 USS (Plated) 4
6 10665 Carriage Bolt 5/8 x 2U85 (Plated) 10
7 11002  Lock Washer 5/8 (Plated) 16
B 10668 Hex Nut 5/8 US5 (Plated) 10
9 1597  Rear Mount Bracket 1
10 10666 Machine Boll 5/8 x 5USS (Plated) 2
11 10671 Maechine Bolt 3/4 & SUSS (Plated) 2
12 10595 Carrioge Dolt 7/8% 2% USS (Plated) 4
13 10391  Lock Washer 7/8 (Plated 4
14 10436 Hex Nut 7/8 USS (Plated 4

INSTRUCTIONS FOR ATTACHING AMCO FARM
TRACTOR DOZER MOUNTING KIT NO. JC-40 TO

J. I, CASE 730, 830 ROW CROP TRACTORS

Attaching Rear Maunt Brackol:

The rear mouni bracket (Fig. 6=No. 9) mountn in-
gide the mounting yokes on the rear of the corriage
frome (Fig, 1=No, 34}, The (ot side of ihe rear
mount bracket i tumed down and the slot in the
ceEnfer goes (o the reai. The bracket in secured Lo
the carringe frame with four 7/8" dismoler carringe
bolitn (Fig. G=No. 12, 13 & 14). Insert the carringe

=15=

1.

(Fie, 6)

bolts from the inside and tighten hand tight. Wait
until after the entire dozer has been mounted on the
tructor before tightening all bolia necurely.
Attaching Front Mount Plates:

The front mount plates (Fig. 6=Nos. 1 & 2)  mouat
on pach side of the tractars engine. The hydesulic
hone protector cover neat the [ywheel should be
removed.  Holt the two plates onto the tracier with
the piba tirmed inside. Leave the bolis loose usiil
the entire dozer has been meunted on the tractor,
then tighten all bolts securely.

Attaching Rear Mount Bracket:

The rear mount brackel (Fig, 6=No. 9 mounts un-
der the front of the drawbar mounl. Remove the
twa 578 diameter and the two 3/4"" dinmetar balte
thitt hold the drawhar in place. Lift the rear of the
cartlage (rame and align the holes in the bottom of
the resr mount biacket with thage on the tractor, In-
fort the two 5/8" diameter ond the twa 374" dj-
imeter bolte aupplied with the mounting kit Tight=
on these bolts thoroughly.

Iinaerl four 5/8'" dismeter cariage bolis (Fig, 6—
Mo, 6) through the left front mount plate and the
caringe  frame mounting plate and tighten those
bolts hand tight. Repeat this procedure on the rlmt
#ide but be sure and mount the adjusting leg anchor
(Fig, 1=No. 19 & 20) on (he two balia near the up-
pot rizar portion of the right front mount plate. The
entire dozer 18 now mounted on the trector so he
fiure and tighten all bolia secarely.



MODEL JC 50 — ADAPTING KIT - J. |. Case 930 (Fla. 71

Ref. Puart No.

No.  Nao. Description Req'd

"1 1581 Front Mount Plate—Right Hand 1 bracket under the tractor with the two side bars
2 1582 Front Mount Plate—Lelt Hund 1 focing forward and upward. Lift the front of the
3 10670 Cap Scrow 3/4 x 2 USS (Plated) 10 bracket and mount the bracket on the side of the
4 10061 Lock Washer 3/4 (Plated) 0 tranamission housing with one 5/8" dismeter
5 10663 Coap Screw 5/8 x 2 USS (Plated) 8 bolt (Fig. 7 No. 8). Mount the front of the bracket
6 11002 Lock Washor 5/8 (Plated) i8 on the opposite side of the tractor with another
7 1593 Rear Mount Bracket 1 5/8" dismeter bolt, Leave both bolis hand tight.
8 1594 Machine Balt 2 leng the rear of the bracket up and mount with
9 1031 Lock Washer 7/8 (Plated) 2 two 354" digmeter bolts. Complete the mounting
10 10436 Hex Nut 778 USS (Pluted) 2 of the bracket by putting two 5/8" diameter bolin
11 10665 Carriage Bolt 5/8% 2 USS (Plated) 10 in front of the bracket, Leave the bolts loose
12 10668 Hex Mut 5/8 USS (Pinted) 10 unlil dozer hos beon mounted, then tighten all

INSTRUCTIONS FOR HMOUNTING AMCO FARM
TRACTOR DOZER MOUNTING KIT NO, JC-50 TO
CASE 930 ROW CROP TRACTORS

I. Attaching Rear Mount Bracket: (Fig. 7=Na. 7)

The rear mounl bracket attachos under and alightly
to the rear of the tractor’s tranamission. Lay the

halts securely.

1. Attaching Front Mount Plates: (Fig. ¥ No. 1 & 3)

The two front mount plates mount on esch side of
the enging. The sleps on vuch fide of the opera-
tord  platform mual be removed. Beli the plates
onto the side of the tractor with the riba turned
ingide. Lesve the bolis loose until the entire
doger has been mounted an the tractor, then tight=
en oll bolts securely,

O

3



rf- i &

MODEL JC 51 — ADAPTING KIT = J. |. CASE 730 STANDARD

[Fe, Part M.
Nao.  Hn. [esepuon e 'd
1 LG50 Front Mount [lawe 1L 1
7 10657 Front Mount Plate [LH 1
3 LAY Machine Bolt 3/4 01 USE (Dlated) &
4 10051 Tk Washr 3/4 {Plated} 2
5 G961 Eod BPlale BH 1
fr G912 Ead Plale 1.3 1
7 19588 Cenler Mownl Broclest 1
& 1OB18 ochine Boll 1750 x 1y 8% il
9 10098 Lok Washor 1/2 L
10 10663 Machine Bell 5/8 % 2 Uss (P lated) 4
11 311002 Leck Washeor 578 (°lated ) 14
17 10668 Hex Nut 378 USS (Plated 11VY.) 14
13 10665 Caorriape Boll 5/Bx 2085 (Plaed) IO
14 1659 Wewr Monnt Tmeloet R 1
L& 1660 Lo Moant Brachet T[1 1
I 1009 Muchine 1iolt 7/Kx 2% 153 4
17 10835  lLock Washer 7.8 <
13 18LdY  Vex Nut #/8 UsSS L)
19 10047  Muchine Tioll 374 1 3G UGS i
20 1a002 Lock Washer 374 A
INSTRUCTIONS FOR MOUNTING AMCOD FARM

TRACTOR DOZER MOUNTING ¥IT NO, JC 51 TO

.

CASE 930 STANDARD TRACTORS
Attaching Fronl Mounl Plates RH: I:F'Lg. ENu 1
The ripht hind plule bolts to the tiackar frome
al the front of the motar with the (4 3/4 = 1%
unchine bolls.

Attachiug Frent Mouni Plate LH; (Fig. ® Mo, 2%
Bee above., MWote: The luacluel an this plnde is

Vi,

17—

fur niltaching Shatt af the powor steering, eylinder
if bractor s equipped with power steering,
Attaching Roar Mount Plate RH: {Fig. 8 Mo 5}
Remove the clutel inzpection plate from tracter
Agle. Pluce thiz plate o the game holez s
fausten with the (43 172 w14 Machine bolls.

. Attaching Rear Mount Flate LH! (P, B Moo )

Remove  the clalch anspegtion plale apd dhe
alutazlh proy and place the rene meund plate (o the
tractor and fasten with the (43 172 x 1% Machine
bolt, Thene maur mounl pletes {oslen (o dhe
rear got of holed in the front nounl plate,

Attaching Center Mount Bracket: {Fip. B Mo ¥
Plice this brochet under traclor ot real of molor,
Fasten it 1o the renr mount plale and the front
monett  plule with the 578 % 2 Machine balis.
The ynder cnrriagn (F‘ig. I Nna. 34} mounts to
the slotted holes in the ronl nooat plates,
Attaching Rear Maunt Braekels Right Hand and
Loft Hand! (Fig. 8 Mo 14 & 15)

Firsl, romowe doow bar Do Lracior, remowen Che
340 x5 machine holts {from housing under tractor,
Mounl those hroclkels af rear of unider CAIAYC,
with (4] 778 2 2% Mochwe bolls. Make swie the
long, ond ol thig brackel @ poastusg Lo Front of
{raciar.  Fajse the rear meont bracket antil the
hales alipn with the heles in the tractor housing.
Fugten with the 374 % 3% Maghine holts fuenished
with the kil

Keplooe the deaw hur by sliding 31 back Hirough
the slol cul in the under carciage,

Make sure all bolts are sesuraly fastonod.



Rel,
HNeo,

—
B A 0 e N L B L Pl e

= e -
B

MODEL HF 60 — ADAPTING KIT = FORD 4000

Purt Na.
No. Deacription RHF'd

1615 Froni Meunt Plate - Right Huand

1616  Froat Mount Plaie - Left Hand 1
10674 Machine Bolt 5/8 x 24 USS(Plated) 8
10665 Carringe Bolt 5/8 x 2 USS (Plated) 10
11002 Lock Washor 5/8 (Plated) 18
10668 Hex Nut 5/8 USS (Plated) 18
1617 Rear Mount Brochet I
10675 Machine Balt 578 x 3% USS (Plated) 4
1594  Machine Balt 2
10341 Lock Washer 7/8 (Pluted) 2
10436 Hex Mut 7/8 USS (Plated) 2
G840  Pin Retalner 2
10075 Calter Pin 174 x 1% 4

INSTRUCTIONS FOR MOUNTING AMCO FARM
TRACTOR DOZER KIT MO, HF 40 TO FORD 4000

TRACTOR

Attaching Rear Mount Bracket: (Fig 9 No. 7)
I'he Rear Mount bracket is designed to mount on
the front end of the tractor’s awinging drawbar,

~li-

(G, 2}

Remove the pull pin that holds the swinging
drowbar In place, and slide the drawbor as for
forward nm pomsible.  After sliding the drawbar
forward, roplace the pull pin and faaten the deaw-
bar at the rear of the tractor to keep it from
ewinging. Slide the rear mount bracket onto the
front af the drawbar., The siraight side ahould
be toward the mar of the tractor, Insert the
connecting pins (Fig. 9 Nae. 13} through the front
holer in the bracket and the tmctor's deawhar,
Secure  the connecting pine with cotter pins.
{Fig. 9 No. 13}

Attaching Front Mount Plates: (Fig. 9 No. 1, 2}
The Front Mount Plates, right hand and lefi
hand, balt (o each side of the iracior’s frame.
Bolt the plates 1o the Under Corriage (Fig. 1
No. 34) then raise the carriage to meet the frame
plate on the trocter. These platon will thon
align up with the holes in ihe iractor frame plaie.
Firat, remove the two studs in the front of the
tractor frame plute and bolt the {ront mount plates
to the frame with the two bolte fumnizhed with
your HE 40 Kit, De sure all bolta are fantonod
ancuntly.



Ref.

i st =

Piirt
M.

1589
10670
10061

1594
103491
10436
10665
11002
10668

10672
11027

MODEL MF 70 — ADAPTING KIT = Massey Ferguson 1100, 1130 (PIG.10)

Dencription
Front Mount Plate—Right Hand

Front Mount Plate—Left Hand
Cap Screw 3/4 % 2 USS (Plated)
Lock Washer 374 {Plated)
Machine Bali

Lock Washer 7/8 {Flnlud;

Hex Nut 7/8 USS (Plated

Carringe Bolt 5/8 %2 USS (Plated)
Lock Washer 5/8 (Plated)

Hex Mut 5/8 USS (Platod)

Rear Mouni Brackel

Cap Screw 1 x 5 USS

Lack Washer 1"

INSTRUCTIONS FOR ATTACHING AMCO FARM
TRACTOR DOZER MOUNTING KIT HO. MF-70 TO

HASSEY-FERGUSON 1100 AND 1130 TRACTORS

==

1.

Attaching Roar Mount Bracket: (Fig. 10 No. 11}
The rmar mount bracket e dezigned to mount
under the center of the tra¢ier’s rear axle. The
swinging draw bar crodle should be tumed o the
rear and attachoed to the lower lift arme. The rear
mount brackel is deaigned to mount with the {lat
pide of the plate againat the boitom of the tractor
and  the mounting bare towerd the front of the
relor.

Remove the loor 1'° dinmetsr bolts ffom the cenler
of the drmwbar mounting brachets. These brackets
arg lacated under the center of the toacior's rear
axle.  Lift the rear mount bracket and align the
holes in the mount bracket with those on the
troctor,  Secure the bracket with the four 1'" dism-
etor bolin (Fig. 10 No. 12) aupplied with the dozer
mounting kit. Tightea all four bolts hand tight,
but do not tighten completely until after the entire
dozer hos been mountod on the tractor,

Attaching Front Mount Plates: (Fig 10 No. 1 & 23
The front mount plates mount on each side of the
iractor's engine. Holi the two front mount plates
onto the tractor with the ribs tumed towand the
inside, Leave the bolts loone until the entire
doger hui been mounted on the tractor then tight-
en all bolts securely.



Rel.  Pari
MNo. Mo,
1 633
2 1013
3 10002
4 10665
5 11002
6 10668
7 1640
8 10663
9 11003
10 1641
11 10677
12 10061
13 10669

(FIG. 11}

MODEL MF 71 — ADAPTING KIT —~ MASSEY FERGUSON 90 AND SUPER 90

Ha.

DulctlEunn Hng'd
Froat Mount Plate 2
Machine Boli 3/4 = 1% USS ]
Lock Washer 3/4 i

Carrlage Bolt 5/8 x 2U55(Ploated) 14

Lock Warher 5/8 (Plated) 14
Hex Nut 5/8 USS (Plated) 14
Center Mount Plate 1

Cap Screw 5/8 x 2 USE (Plated) i
Lock Warher 5/8 (Plated) 4
Kaear Mount Bracket 1
Cap Screw 3/4 % 3 USS 4
Lock Washer 3/4 (Plated) 4
Hex Muat 374 USS (Plated) 4

—30—

INSTRUCTIONS FOR ATTACHING AMCO FARH
TRACTOR DOZER MOUNTING KIT NO. MF 71 TO
MASSEY FERGUSON 90 AND SUPER 90 TRACTORS

Attaching Frant Mount Plata: (Fig, 11 Ne. 1}
Mount the aide plates to each mide of the tractor
with the 374 = 1% Machine Bolt. Place the
mount plate to the correct holes that align with
the hales on the tractar. Lot all bolts stay loose
until the complete blade is attached to the tractor
then tighten all bolts securely.

Attaching Center Mount Brackat: (Fig 11 No. 8)
Take the eluteh inapection plate off the bottom
of the teactor and mount this bracket in the some
holes with the 5/8 x 2 Machine Bolts and to the
rivar get of hales in the front maunt plates.
Attaching Reoar Mount Bracket: (Fig. 11 Ne. 11)
Remove the troctor swinging draw bar completely
from tracior and slide the prong of the rear mount
bracket to the rear of the lraclor and belween the
two boltd on the teaciod latéral hiteh. Bolt the
tenr mount bincket to the rent of the Under Carrl-
nge (Flg. 1 No. 34). Tighten all bolts securely,



o

Real.

—_— -
LRl == R e LT PR R S ey

Pari
Na.
G928

10665
110032
1066

1639
1018%
10035
10148

6039
10075
10090

fFiG, 13

MODEL MM B0 = ADAPTING KIT = MINNEAPOLIS MOLINE 470 AND 670 SUPER

M,
Desoription Req'd

Front Mount Plaie

Carrlage Bolt 5/8x 1% USS (Plated) 14
Carrlnge Bolt 5/8 % 2USS (Plated) 2
Look ‘Eﬂlhﬂ'l 578 {Plated) 16
Hex Mut 5/8 USS (Plated) 16
Rear Mount Bracket 1
Machine Beli 7/8 x 3 USS 4
Lock Washer 778 4
Hex Mut 7/8 USS 4
Retainor Pin 1
Cotler Pin 1/4 % 1% 3
Cut Washer 1 (Not Showa) 2

=3 |m

INSTRUCTIONS FODR ATTACHING AMCO FARM
TRACTOR DOZER MOUNTING KIT HO, HM 70 TO

MINHMEAPOLIS MOLINE 470 AND 470 SUPER

Attaching Rear Mount Bracket: {Fig. 12 No. &)

The Rear Mount bracket is designed to mount on
the front end of the tractor's swinging drawbar,
Femove the pull pin that helds the swinging
drawbar  in place, and slide the drowbar as far
forward aa possible.  Aler aliding the deawbor
forward, replace the pull pin and (aaten the drw-
boi mi the fess of the tractor to keep It from
awinging. Slide the rear mount bracket onto the
froni of the drawbar., The sirsight side should
be toward the front of the tractor, Inaed the
connecting pin (Fig. 12 NHe. 10) through the hole
in the bracket and the tracior’s deswbar,  Secure
{Iﬁ conneciing pin with cotter pins, (Fig. 11 No.

. Attaching Frent Meaunt Plate: (Fig. 12 No. 1)

The two [ront mouni plates mount on each side of
ke teaclor aear the motor. Allgn the holem on the
plates to match the holes on the tracter. Let all
bolts stay loose until the complete Dozer Blade
has been mounied to the tractar, then tighten all
balte necurely.



fEIG, 13)

MODEL OC 90 — ADAPTING KIT ~ OLIVER 1800, 1850 TRACTORS

Rel. Part [ INSTRUCTIONS FOR ATTACHING AMCO FARM
No. No. Description Roq'd TRACTOR DOZER MOUNTING KIT NO. OC 90 TO
1 1644 Front Mount Plate RH 1 OLIVER 1800, AND 1850
2 1645 Front Mount Plate LH 1
3 10678 Cap Screw 3/4x 2V 055 (Plaied) 8 I. Attaching Front Mount Plate: (Fig. 13 No. 1 & 2)
4 10679 Cap Serew 3/4 % 1% USS (Plated) B There are two front mount plates, The epacer
5 10665 Carrlage Bolt 5/8 % 2 USS{Plated) 10 blocks have boen welded to the inside frent of
6 11002 Lock Washer 5/8 (Plated) 10 vach plate, Use the sight %" x 2%' USS machine
7 10668 Hex Nut 5/8 USS (Plated) 10 baltd (o fnaten the front of the plote to the tractor,
B 1646  Rear Mount Brucket 1 The wight %' x 1%' US5 Mochine Bolts are usod
g 10189 Machine Boli 7/8 x 3 U5S Fl to fasten the rear of the plate to the tractor.  Align
10 10035 Lock Washer 7/8 4 the holes on the plates to the halop on the tractor
11 10148  Hex Nut 7/8 USS 4 frame. Lot oll bolia atay losse until the entime
10087  Cotter Pin 1/4 x 2 1 dozer has been mounted on the tractor, then tighten
7332 Mounting Pin 1 all holts securely.

I, Auwaehing Rear Meunt Bracket: (Fip. 13 Na. 8)
Remove the drawbar amd mounting bracket [rom
under the tractor's rear axle. Roplace the drawhar
mounting bracket with the kit rear mount beacket.
{Fig. 13 No. B). Attoch the front of the iracior's
drawbar to the rear mount bracket with the mounting
pin and cotler pin furnished with the kit.

=31=



